

Jeffery's Pharmacy

5312 17th Ave. N.W. Seattle, WA 98107
 Ph# 206-783-5133 Fax# 206-783-1644

Invoice

126961
 Date: 08/10/09

Bill To:

S/Y DELOS
 Brian Trautman & Erin Russ
 2442 NW Market St #469
 Seattle, WA 98107

Ship To:

Customer #: A2057	Your P.O. Number: VERBAL	Ship Via:	Will Call	Code: A
-------------------	--------------------------	-----------	-----------	---------

Item #	Qty	Size	Product	Price	Total
10018	2	120ml	Hibiclens	\$6.78	\$13.56
50374	1	80	Cephalexin 500mg Capsule	\$33.40	\$33.40
51537	1	40	Sulfamethoxazole / Trimethoprim DS	\$20.86	\$20.86
50404	1	28	Ciprofloxacin 250mg Tablet	\$26.64	\$26.64
50168	2	6/crd	Azithromycin (Zithromax) 250mg Tablet ✓	\$15.00	\$30.00
01306	1	50	Doxycycline 100mg Tablet	\$16.60	\$16.60
01804	1	60ml	Nix Cream Rinse w/Comb	\$10.98	\$10.98
50839	1	50	Hydrocodone w/APAP 10/325mg Tab	\$24.00	\$24.00
51043	1	25	Meperidine 50mg Tablet	\$22.23	\$22.23
50502	5	1ml	Demerol 50mg/ml Inj., Amps	\$2.95	\$14.75
51057	1	21/pk	Methylprednisolone 4mg Tablet	\$6.80	\$6.80
00706	1	30/bx	Loratadine (Claritin) 10mg Tablet	\$4.97	\$4.97
10200	2	Each	Epinephrine 1:1000 1ml Ampule	\$4.10	\$8.20
03703	1	12	Diazepam 5mg Tablet ✓	\$8.72	\$8.72
09917	1	10/pk	Ondansetron 4mg ODT (Generic Zofran)	\$12.80	\$12.80
01404	1	4/bx	Transderm Scop	\$50.91	\$50.91
00408	1	30	Ranitidine 150mg Tablet	\$7.58	\$7.58
10004	2	10ml	Lidocaine Inj 1%	\$6.54	\$13.08
03219	1	15ml	Gentamicin Oph Soln	\$6.80	\$6.80
03003	1	10ml	Neomycin/Polymyxin B/HC Otic Susp	\$17.41	\$17.41
10070	1	50gm	Silver Sulfadiazine Cream 1%	\$8.00	\$8.00
00701	1	100	Pseudoephedrine 60mg Tablet	\$8.20	\$8.20
04438	10	Each	Alcohol Swab, B-D	\$0.15	\$1.50
51572	1	14/pk	Syringe w/Needle (1", 5/8", 1", 11/2")	\$3.81	\$3.81
50207	15	Each	Bandage, Flexible Strip 1" x 3"	\$0.15	\$2.25
50205	20	Each	Bandage, Flexible Knuckle	\$0.15	\$3.00
50204	20	Each	Bandage, Flexible Fingertip (T)	\$0.15	\$3.00
50201	20	Each	Bandage, Butterfly Medium	\$0.15	\$3.00
50221	15	Each	Band-Aid, Extra Large	\$0.15	\$2.25
04224	0	Each	Skin Staple Remover (Already Have)		\$0.00
09972	3	Each	Triangle Bandage	\$2.30	\$6.90

Item #	Qty	Size	Product	Price	Total
51407	1	Each	Scalpel #11, Handle w/Blade	\$1.12	\$1.12
50960	4	Each	Lamino Pads Sterile 5" x 9"	\$0.42	\$1.68
04435	2	Each	Lamino Pads Sterile 8" x 10"	\$0.50	\$1.00
50746	3	Each	Gauze Roller Bandage, 3"	\$1.12	\$3.36
50933	2	Each	Kerlix, 4.5" x 4.1 yd	\$3.51	\$7.02
04436	4	Each	Eye Pad, Large	\$0.26	\$1.04
50319	1	Each	Burn Sheet, Sterile (60 x 96)	\$7.24	\$7.24
50320	1	Each	Burn Spray, Pyro-Caine (1/2oz)	\$2.99	\$2.99
50315	1	Each	Burn Free, 4"x4" (Burn & Wound Dressing)	\$6.60	\$6.60
51037	2	Each	Medi-Rip, 3"	\$2.83	\$5.66
51397	2	Each	SAM Finger Splints	\$1.80	\$3.60
09932	8	Each	Povidone-Iodine Swab Aid	\$0.25	\$2.00
04438	0	Each	Alcohol Swab, B-D (Duplicate)		\$0.00
10914	2	Each	Compound Benzoin Tincture Swabstick	\$0.33	\$0.66
10018	0	120ml	Hibiclens (Duplicate)		\$0.00
04201	6	Each	Cotton Tip Applicator, Sterile	\$0.15	\$0.90
51190	1	10/bx	Nox-A-Sting Swabs (1/2oz)	\$2.90	\$2.90
51487	1	250ml	Sodium Chloride 0.9% for Irrigation	\$3.53	\$3.53
50874	5	Each	Ibuprofen 200mg Packets	\$0.19	\$0.95
04202	1	Set	Oral Airway (Color Coded)	\$6.00	\$6.00
50273	0	Each	Bite Stick N/A (Chcking Hazard)		\$0.00
04544	1	Each	Penlight, Disposable	\$2.40	\$2.40
51363	1	Each	Rescue Blanket	\$3.97	\$3.97
4204G	1	Each	Blood Pressure Monitor, Digital Manual	\$49.95	\$49.95
04581	2	Each	Biohazard Bag w/ Imprint	\$1.68	\$3.36
51467	1	Each	Skin Stapler, 15-Shot, Disp.	\$30.70	\$30.70

Sales Tax: \$0.00 Shipping/Handling: \$0.00 Sub Total: \$540.83
 Total Amount Due: \$540.83

PAID
AUG 19 2009

Received By: _____ Date: _____
 Terms, Net 30 Days

Trazodone

Sleep/Depression
ANTIBIOTICS

Pirox.cam - Anti-inflam

MEDICATION (BRAND)	INDICATIONS	USUAL DIRECTIONS
Penicillin V 250mg or 500mg	Pharyngitis (strep throat) infection. Resistance high for most other infections (see amoxicillin). <i>Bacterial infection</i>	One tablet every 8 hours for 10 days.
<i>same</i> → Moxypen → Amoxicillin 250mg or 500mg Amoxicillin-Clavulanate 875mg (Augmentin 500+125, 875+125)	Lower respiratory, sinusitis, ear and urinary tract infections. Some skin infections (see cephalexin). Use Augmentin for severe infections and Pneumonia.	Amox - One capsule every 8 hours for 7 to 10 days. Augmentin - One tablet twice daily for 5 to 10 days.
Cephalexin 250mg or 500mg (Keflex)	Skin & structure, staph and strep, fish poisoning infections. Lower respiratory & urinary tract infections.	One capsule every 6 hours for 7 to 10 days. For severe infection 500mg every 6 hrs.
Erythromycin 250mg Erythromycin 500mg	Upper and Lower respiratory (pneumonia), mild to moderate skin and structure infections. Use when ALLERGIC to penicillin.	250mg tablet every 6 hours for 7 to 10 days. 500mg tablet every 12 hours for 7 to 10 days.
Azithromycin 250mg (Zithromax)	Difficult to treat ear, upper respiratory (pharyngitis - strep throat), lower respiratory (pneumonia). Moderate skin & structure infections and some sexually transmitted diseases.	See package insert for complete dosing directions. Most infections: 2 tablets 1st day then 1 tablet each day for 4 days.
Doxycycline 100mg	Upper and lower respiratory infections. Some urinary tract infections and travelers diarrhea. Malaria prophylaxis, and treatment.	One tablet every 12 hours for 10 days. Malaria: Prevention - 100mg each day 2 days prior to 4 weeks post exposure. Treatment - 100mg two times a day for 7 days.
Sulfa/Trimeth DS 800/160 (Bactrim DS, Septra DS, Cotrimoxazole DS)	Middle ear, sinus, urinary tract infections. Travelers diarrhea and some lower respiratory infections.	One tablet 2 times a day for 10 days. Travelers diarrhea: 1 tablet 2 times a day for 5 days.
Ciprofloxacin 250, 500, 750mg (Cipro) Levofloxacin 750mg (Levaquin)	Broad spectrum antibiotic. Most useful for respiratory, urinary tract and travelers diarrhea infections.	Cipro - One tablet 2 times a day for 5 to 10 days. Levaquin - One tablet once daily for 5 to 7 days
Cefazolin 1gm Injection (Ancef)	Serious lacerations and open fractures. High risk wounds in general.	Inject 1gm intramuscularly every 24hrs or as directed. (see package insert)
Ceftriaxone 1gm Injection (Rocephin)	Severe and difficult infections. ie. pneumonia, cellulitis, meningitis and gonorrhea.	Inject 1gm intramuscularly every 24hrs or as directed (see pkg insert). "Reconstitute powder with 1% lidocaine."

Note: Contact physician service before using prescription medications and devices.

Lafferty's Pharmacy 206-783-5133

Lis in april - Hypertension/heart failure

m ethasone - Ant. inflam.
PAIN MEDICATION

<u>MEDICATION</u> (BRAND)	<u>INDICATIONS</u>	<u>USUAL DIRECTIONS</u>
------------------------------	--------------------	-------------------------

Minor Pain

Aspirin 325mg	Mild pain	1-2 tablets every 4 to 6 hours.
Acetaminophen 325mg, 500mg (Tylenol, APAP)	Mild pain	1-2 tablets every 4 to 6 hours.

Stilpain

Moderate Pain

NSAID's (Ibuprofen, Naproxen)	Mild to moderate pain	Varies
Propoxyphene Nap 100/650 (Davocet-N-100) Class IV	Moderate pain	1-2 tablets every 4 to 6 hours.
APAP w/ Codeine 30mg (Tylenol #3) Class III	Moderate pain	1-2 tablets every 4 to 6 hours.
Hydrocodone 5/500, 10/325 (Vicodin, Lorcet) Class III	Moderate pain	1-2 tablets every 4 to 6 hours.

Severe Pain

Oxycodone w/ Aspirin (Percodan) Class II	Moderate to severe pain	1-2 tablets every 4 to 6 hours.
Oxycodone w/ Acetaminophen (Percocet) Class II	Moderate to severe pain	1-2 tablets every 4 to 6 hours.
Hydromorphone 2mg (Dilaudid) Class II	Moderate to severe pain	1-2 tablet every 4 to 6 hours.
Meperidine 50mg (Demerol) Class II	Moderate to severe pain	1-2 tablets every 4 to 6 hours.

Same

Ultracet → tablet form
 Same as above

Severe Pain (Injection)

Nalbuphine 20mg/ml (Nubain)	Moderate to severe pain	Inject 10 to 20mg every 4 hours.
Ketorolac 60mg/2ml (Toradol)	Moderate to severe pain	Inject 60mg initial dose, then 30mg every 6 hours.
Butorphanol 2mg/ml (Stadol)	Moderate to severe pain	Inject 1 to 4mg every 3-4 hours.
Meperidine 50mg/ml (Demerol) Class II	Severe pain	Inject 50 to 100mg every 3 to 4 hours.
Morphine 10mg/ml Class II	Severe pain	Inject 10 to 20mg every 4 hours.

Note: Contact physician service before using prescription medications and devices.

Tizandine 2mg - muscle ~~relaxant~~ relaxant

Phenazopyridine 200mg - Pain from PISSing

This document is provided as reference only! Please consult a marine physician with specific questions regarding symptoms, dosages, and what you can legally carry into different countries. The Delos Crew